TB609-SBO1

ITOMEI B & 3 8 &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE] [T}
ILFR=H L\TI75—F vk EXPREME Ti
FULL TITANIUM MUFFLER KIT EXPREME Ti

4 APPLICATION & PART NUMER

GDB A-D JDM TB6090-SBO1A
GDB E-G JDM TB6090-SB01B
GR# JDM TB6090-SB01C
GV# JDM TB6090-SB01D
GDF USDM TB6090-SB02A
GRF USDM TB6090-SB02B
GVF/VA# USDM TB6090-SB02C
B / INDEX
4 3\

P2 HBAEE
. J
4 3\

P7 English
. J

CO=UCIXTOMEIR G BBV EIF W 2E FTLITHYMESTIVVET,
CHEARNICCOHAZZLLERADIZELLBENLES,
BHEATEo=RETCRYHEBIGRICKIIZEREL TS,
SREAZICEM TV EESBIEILDL T FoTIZELY,
EEBHEA—N—ORTTIEBERENDEICGVET, KELEHETEMAELESL,
TEYEERICEYERNELIGE . B TEIEEFEEVINRETOT,
HoMLHT T EEE,

BREEFTRUM TESNBIHEIEAREZ DT HEEHRABIELILESL,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner’s own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




HNERNBERE Foosns BB/ BTN CHRESL,

AL 14TB (1)

RATYLT (4)

Jhm 2

IS5UURILE 508 Fyk
M8 L=25 (1) M8 (1)
M6 L=10(1) M6(3)

,mm)ﬁ T ]
FOURLT 2t — (1) RAURILK (3) (Ej@:o fums
-/ Tai—— = 054w
I THRILE 77,;8/(3;”‘
M8 L=55 (2)
_, RELHROA IR
RIVRRL—RR—RK | 77777 ' @m \ms
EXPRENIE] [T IS5 URILE 750 F vk
et M8 L=35 (2) M8 (2) M10(2)
EXPREME TiRTvh—(2) | _. =
ATIN=D | zirob w4y /=2 () MIOLE3E @

XX I GDBIE#%

ECHELIRE nuatdcETesRETY,

B—REEATIE - mLLOLUTF MEFEEE | FAVIN NUPI%
Bt 52—K))L- D6.5mmKEY L BREER

VAN

B CORKGAEIRBICEOIFRBRITOVTEEDHLDTY,
EROEECFIRICONVTRE BB EA—D—RITOBBEBEE CHREIN,

B ARG EERRBRTT . Y —FIMEDRETIIEVOFESN ISR TREAL TS,

B ARBORYM FERBOBSRIET, EREL BB MNToOTIZSLY,

BESTHIERUNNDHERAFHE PO ARGBE LV, TVOVERBYHEENAHYFET

B ARESORYHFICRBELEEROBEOBRICIHIBENLIGEETY ., BELNEMAZNT
W ABBE LS, TUOVERBTHBNAHYET,

B ARSERYMFFHRICT EYGTE, REREZHEAL TS,
CHERICHELRNETMIZOBMNYBIRTT .

A‘i“t
= H

B ARROBMYFHEIUSUB LV, TFT—RFRT LB+ HTAR FRETIT 2T,
WSRO RE kY Em RIS KA ST A, 5 B D Em AR A £5
BN H D=6 EMmBRE R OBRY M (FIEHEEIZITo>TEELY,




1. IFETFV—XTITS—ORYSL

A CCTRETHIDIEHBFIETT . T EHEEBELHALLNS. HEOBRFEToTIZALY,
1. NyT—AFRFHFERY 5T,
2. B A—IXJ—RMAT  TXY—RRA I TZ—ERYNT,
3 IXYV—RIAMURIZ—EEFGRIDIIZ—N\UHA—FRYHNT,

2. YOURLTa—Y—RYHFROMT

B AEGIRBOYIVFLTa—0—2FRATHIEICKY . BEEIRMEICRAR T HIEAEEFET,

STANDARD QUIET MODE 1 QUIET MODE 2

pu
) ('OE

HER

FOFEECCHBAVEETET, TDFEECCBERVEETET . DT EBNMIABETT,

=

B T—IILIURIZEHONLHRMYMIFRA17FHLTLNET A, MODE 2DRETCTHEASNDIES.
DT TREMIEFEEZSEICBMIZHELT, BRICTYHVURLTa—Y—Z2BERLTIEEL,

758 . MODE 1ORETRHEDFFEFEATEFTI N, BMIZTIETIYRLITTHAWLETES,

A se
= B

B COMIZTEDLEIMES, BRADRFICEVER - BLDERAFEELRSBIALHYEYS
B SALY—T—LIVFOER -BANMECHEENHYFT,

A zxz
B LEEOEEREZREICNIZTES.
1. YA —REITUIYBDBASENESICOIRETHRET S,
2. TILIURIHE &Y EERDHOV TS IEHEHERT 5, (FEE15mm)
3 IR Ta—Y—FB(ELAHFTME L F—EI—F T T 5, (245F)
4. BENEEDE . REURILIME- TV D FYMMETY I URL T a—H—2EET 5,
COB, FoFCIZELRAFNRTLSM, YOV RLTa—Y—uBMNEEEE

(15mmI2 ) [<HHh, FES<HRT B, (REY—F ) ERSHE)
XRADRILIMG, 752D F v MMBHE R,

o A4
[=]




RBFX—F TR

HOURLFa—H—
ERAT

FHURLFa—Y—DRYK TR 5—

HOURLT 21— —DRBRERER (BRYHHFRESE—HT—IL TR IHEHS15mm)

\\ \\\\I\\‘\I\:‘ \\ \\\\‘\\\\\\\\\\\\\\ﬁ&“
\:N‘“s \ \\ \\\ \\ \ \
“ﬁ“ \ \\\\ \ N P t \ A

5. EUA—RYNIZTI—F T D A—IZTREHIT5,

6. TNTLELESITHNIED6.5mmIZE (MERILEAADH A X) IZTRHITMIEIT,
7. MILF=RILERIZRAVRILIME - 752 S+ 9 M6ZERY 4 1+, BET 5,

8. BE. Y UURLTa—H—7IEZREAL. 3y BLRBRICAHTMIETES,

9. ETORBITMIKRTH. T—ILIVEEEUVYIURLTa—H—0O/N\URYZEITS,
10V ERET S,




| 3. TOMEI Z/LFA=9 LR IS5—FvrDERY 11+

(M ROEEMER]FRBEBADEEERITEHNEYTY,

X®
O\@/Qw ®

(v REAEER &R G AER EHH T TR L]
FIRER G D E & BT L LR OBY TT .

* BN E R ORIE, MEF Ry RTIVTEE
A

[© A INATA O EPFIN [25.0N.m(2.6kgf-m)]

@) AL /1N{TB Pz

Q) HALH— QALY —/UF

@ HRH Yk (t=4mm) WAL —RU RS/ —

@|%1_[HRZ Vb (t=2mm) D EIANYE

®) ARJLE L=55mm @+ vk M8 [20.0728.0N.m(2.0"2.9kgf-m)]

Gt [HKI)LE M8 L=35mm B FLTFa—H—

®[%2 |ARI)LE M10 L=35mm DR ARILE M6

® Fvhk M8 [20.0°28.0N.m(2.0~2.9kgf-m)] B 75 P+ vk M6 [8.0712.0N.m(0.8™1.2kgf-m)]

®[*1 [Fvk mio [34.0739.0N.m(3.5"4.0kgf-m)]

X EBIZELINST A ICITBEMAEPEZEH LT 50 FBDRIVFRL—AR—REZEHL TS,

[&E&FIE]

<BERHEHRE~DEE>

1. AL TAERBORILR-F o ERAL. RIEHT 5.
COB, EABD/ A TR S—H EBIEACESISBYH TS,
AR YRR T IEEER. HRALVNER 6) FyMEE @)1,

<KEMLH STDF VUV IITEADEE >
1. AV TAZRBORILL-Fyh- TRy EFERL, RIEHT 5.
COFF, ZRABD/NA TRy =D ERIZEECESIZEY T3,
KA Ry Et=4.0mm( LR @)-FERILNER @X%1)- v ER ®) /A,

<KEMLEH FoV M TRBEADEE >
1 AL TAEFBORILS-F Y- AR INEERL ., REAT S,
COF, ZARD /AT Ry = EQIZEELESISEY T3,
XA Ry Ft=2.0mm( LR @%1D)-FRHRILMER @%2)-FyMER @XDER,

<BTF., SEHEH*EEE >
2. AL TBIZOSUTINURERBL. BIXATDRF) T Ty OB R L M FE4T
A UNATAIZELRAD , RFICYIS—NUH—FRY T IT5,
MAABISUTNAUR(ER D)MER,
3. ALY —IZHOSUTNUREREL, ATV T IO MBRIEAFETIZHED K,
AN TBIZELRAD,
MAABISUTNAUR(ER D)MER,

A ALY —DTLRAT—INEFIT(BESITLTFEL,
4 ALY —NURIZH ALY —SN—ERYAE T, YA LS —I2EEDIFEESIC

FEBRLGAS, THY—XMNUA—ICRYMIT5,
KEABH ALY —NUR(ER @) AL H—NURZA—(ER )ER,

1275 &30,



A

5 FEMDIIVT S RITEELEAS, BIEIASIBIZAFDHEITD,

<#HERILD>
+vkM105% (RTE®) [34~39N-m(3.5~4.0kgf-m)]
2520 yhM8ER S (RIE®:- (D) [20~28N-m(2.0~2.9kgf-m)]
95T INVRERS (RTE®D) [25N - m(2.6kgf-m)]

6. AUINATAB, A I TB-H ALY —ASSYDEERIZRTY L EWY T3,

KAFBRTV T RIE @)FEA.

EE

4.

B EAEROIITIVRP, FENGNEEHELT, KO ETO>TTIL,
HREREICEYTAEIITIVANFLNGNMGES L, D/ —420
RYMFFRILNE A BEELETED . RMOEBVIT IV RAEHALIE,
KFFDOLTTELY,

B XIS ISHAGENHBLIZRETERT L BN ORETORRELYET,
mARIE, B BIEEITOTTSLY,

WS- ERARRICEY., FRmICRESRSTRRENHYES
WDEIZISC ., BERRMREITOTTSLY,

7. BEIZELT, I9URLTa——0OBYH ITEITES,
RAABDYYIURLTa—H— GR—SEFDB)
REURILIME (5R—U R (D)
TS50 URILIME (BR—C @) {8
TRV [8~12N-m(0.8~1.2kgf-m)]

-3
=

HYURLTFa——EMYHIH-EE, Bl BRFETETDELTTAL,
HRADTRMNBYET
B4 OURL T a— Y — OB E, XI5 0T DELA AR RETTOTTEL,

8. NYTU—DIAFRIGFERYT TS,

Y+ D HEsR

1. HEIZFHAGVA . BEFERT 5.

CIUVUUEIREIL. TARY L ho#92500romiEEE THERE LIF. BEEELLONERT D,
T BRIENGE DR DT,

C TANEFTETVD BERACEEENGVNERT 5.

N

w

-3
=

B EAHOTELHLEMREDET O, FABAMSBELHEDORRE LGS0, HRIXEEIC
ToTLEESY,

B HSENLIHDE. HREDETOHRIARICLLPEERTRELLYERTT .

B ETRICREZRLSEFELICREGGITELL, BRET TS,

B ZOHETEBEEZTIHEF. TFV —XM RAT LD+ FTRRRETIT > TEEL,

B EBGOBREEENELTVIERE, TVDUEERESE T, EMEFITEEEEKBEL.
RIS TEELY,

IR
WORREEEL . BRSO T T SV BT AEREILAHHFENBYET .

EF®IE. IOy TAUEERL. BEICIELTENSDB Y T4 %172 T
{280y,

Tigé



KIT CONTENTS Check to ensure all the following items are included in this kit.

MAIN PIPE B (1

SPRING (4)

SILENCER(1) @: @

CLUMP BAND (2)

FLANGE NUT

FLANGE
M8 (1) / M6(3)

SILENCER BAND RUBBER
BOLT

N Ny —
N, 0 mm (o &2

SOUND REDUCER (1) BUTTON BOLT(3) FLANGE BOLT FLANGE NUT

___________________________

pmn o

FLANGE BOLT FLANGE NUT

[EXPREMIE T GASKET M8 L=35 (2) M8 (2)
M10 L=35 (2) M10 (2)

BOLT SMOOTH

EXPREME Ti STICKER (2) =4 (1) /=2 (1)

% The below illustration shows the GDB kit contents.

REQUIRED TOOLS FOR INSTALLATION

M General Maintenance Tools M Torque Wrenth M Survice Manual M Hand Drill
H Center Drill and ® 6.5mm Drill Bit M Safety Gear

/\ cauTion

M This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's
official servicing manual.

M This product is intended for motorsport/competition use and should NOT be used on public roads.
M This product should be installed by a trained professional in a well-equipped workshop.
M Only install this product on the specified vehicles to avoid product and/or engine damage.

M Ensure the appropriate amount of torague is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

M Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

M Only install this product when the engine and all exhaust related components are cold.
M Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.




| 1. REMOVING THE STOCK EXHAUST

This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.
2. Remove the exhaust main muffler.
3. Remove the center exhaust pipe.

4. Remove the muffler hanger of the exhausts main muffler from the left side of the cars body.

| 2. ADDING EXTRA BOLT HOLES FOR THE SOUND REDUCER

M The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

=<

Reference bolt Reference bolt

N AN )

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.
A WARNING

M The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE1 can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

M Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
M This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

W Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.



MARKING THE ADDITIONAL BOLT HOLE LOCATIONS

———
Distance from the exhaust tip edge/end to the bolt hole (Std. 15mm.
Actual measurement recommended).

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT
(15mm from exhaust tip/end to bolt hole center)

e

\\\\\\\\\\"Q"\\\ \\ W

Ul \s \ \
oo '\\w i \\\\
AW

\\\\\\\\\\\\\\\\\\\\h

. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt
. Then secure in place using the M6 button bolt and M6 flange nut.

. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hol
. After drilling all the holes, be sure to grind down any sharp edges.

- O 00 N O O

0 Clean and/or remove any remaining debris.



3. INSTALLING THE TOMEI FULL TITANIUM EXHAST

[Positioning and torque specs.
of the included components]
The installation of the included parts in the kit is shown

below. @

[©) MAIN PIPE A @|CLUMP BAND [25.0N.m(2.6kgf-m)]

® MAIN PIPE B SPRING

[©) SILENCER (9[SILENCER BAND

@ GAKSET (t=4mm) SILENCER BAND RUBBER

@[X%1 |GASKET (t=2mm) [)[BOLT M8

®) BOLT L=55mm 2|BOLT M8 [20.0728.0N.m(2.0"2.9kgf-m)]
®B)[X%1 |BOLT M8 L=35mm 13[SOUND REDUCER

®)|%2 |BOLT M10 L=35mm 1H)|BUTTON BOLT M6

® NUT M8 [20.0728.0N.m(2.072.9kgf-m)] 19|FLANGE NUT M6 [8.0712.0N.m(0.8™1.2kgf-m)]
®[%1 |NUT M10 [34.0739.0N.m(3.5~4.0kgf-m)]

3 Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

[Installation Procedure]

<JDM Model Installation>
1. Use the supplied bolts and nuts for fitting the Main pipe A.
Make sure that the flange has the UPSIDE mark facing up.
* Use the stock gaskets and springs. Use the supplied Bolts (Ref B®)& Nuts (Ref ®).

<USDM Model with Stock Down Pipe Vehicle Installation>
1. Use the supplied Bolts, Nuts & Gaskets for fitting the Main pipe A.
Make sure that the flange has the UPSIDE mark facing up.
* Use Gasket t=4.0mm (Ref @) . Supplied Bolts (Ref &) & Nuts (Ref ®)

<USDM Model with Aftermarket Down Pipe Vehicle Installation>
1. Use the supplied Bolts, Nuts & Gaskets for fitting the Main pipe A.
Make sure that the flange has the UPSIDE mark facing up.
*Use Gasket t=2.0mm (Ref @ 1), Supplied Bolts (Ref 5)>¢2)& Nuts (Ref ®)

< The Following is Same for Both Model Applications >
2. Fit the clamp band on the Main Pipe B, then use the springs to secure the Main Pipe A to B.
Then you fit the muffler hanger as well.
* Use the supplied Clamp Bands (Ref (7))

3. Using the spring hooks to fit the silencer ASSY onto the Main Pipe B, then secure it with
the clamp band.
* Use the supplied Clamp Band (Ref(?))
A The mufflers Tomei Logo is to be installed facing down to the ground.
4. Place the Silencer Rubber onto the Silencer Band, and carefully install on the silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the silencer.
* Use the supplied Silencer Band (Ref @) & Silencer Band Rubber (Ref (D)

5. Check the clearance on each part before tightening everything.

<TORQUE SPECS >

NUT M10(Previous ®) [34~39N-m(3.5~4.0kgf-m)]
NUT M8 (Previous ®-{1) [20~ 28N -m(2.0~2.9kgf-m)]
CLUMP BAND (Previous @) [25N - m(2.6kgf-m)]

6. Main pipe A/B is then fitted to the Main Pipe B with the use of the spring hooks.
* Use the supplied Springs (Ref ®)

10



A CAUTION

M This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's
official servicing manual.

M This product is intended for motorsport/competition use and should NOT be used on public roads.
M This product should be installed by a trained professional in a well-equipped workshop.
M Only install this product on the specified vehicles to avoid product and/or engine damage.

M Ensure the appropriate amount of toraue is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

M Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

7. The sound reducer can also be installed if required.
¥ Sound Reducer accessories ((2)
Button Bolt M6 ((3)
Flange Nut M6 ()
Tightening torque [8~12 N=m (0.8~ 1.2kgf-m)]

A WARNING

M Using the sound reducer at high speed or high RPM could

cause damage to the component(s)

M Only install or remove the sound reducer when the engine and exhaust are cool
to avoid injury.

8. Re—connect the negative battery terminal.

4. INSTALLATION VERIFICATION

1. Check again to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

H Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

Hl Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

H If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
B Ensure all exhaust related components have cooled before attempting any repairs.

H Do not restart the engine should you notice anything abnormal such as missing/
broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

H Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

11



wrTrormeErs:

The Engine Specialist

27 Rancho Cir, Lake Forest, CA 92630 USA
Phone : +1-949-855-6577

OPEN : Monday-Friday
(National holidays and public holidays excluded)

10:00 - 19:00 PST

12




